Contemporary Reviews in Cardiovascular Medicine

Controversial Issues in the Management of Pericardial Diseases

Massimo Imazio, MD, FESC; David H. Spodick, MD, DSc, FAHA; Antonio Brucato, MD; Rita Trinchero, MD; Yehuda Adler, Prof

The management of pericardial diseases is largely empir-L ical because of the relative lack of randomized trials. The first published guidelines^{1,2} are a first attempt to organize current knowledge. At present, no specific guidelines have been issued by the American Heart Association and American College of Cardiology. After a literature review including a Medline search with the MeSH terms "pericarditis" and "pericardium," we identified the following controversial issues related mainly to the management of pericarditis and pericardial effusion: (1) etiological search and hospitalization; (2) role of pericardiocentesis, pericardial biopsy, and pericardioscopy; (3) myopericarditis; (4) use of corticosteroids, nonsteroidal antiinflammatory drugs (NSAIDs), and colchicine; (5) management of refractory cases and long-term outcome; (6) role of pericardiectomy, pericardial window, and other interventional techniques; and (7) management of chronic idiopathic pericardial effusion.

At the end of each issue, key points are summarized. Management of most cases is done by general practitioners or different healthcare specialists and does not require specific expertise; nevertheless, incessant and recurrent cases and specific forms (eg, tuberculous pericarditis, neoplastic pericardial disease, autoimmune conditions) require cooperation among specialties (eg, cardiology, infectious diseases, rheumatology, oncology). Specific interventional techniques (eg, pericardioscopy) and pericardiectomy should be performed in referral centers.

Etiological Search and Hospitalization

Pericarditis

Although the clinical diagnosis of pericarditis is relatively simple (Tables 1 and 2),^{1–13} establishing the cause may be more difficult. A major controversy in "pericardiology" is the role of an extensive etiologic search and hospital admission for all patients with pericarditis or pericardial effusion.^{1–8} The causes of pericarditis are varied (Table 3),⁹ and the clinician should identify causes that require targeted therapies. The epidemiological background is essential to develop a rational cost-effective management program^{3,4,15,16}; the approach may be different for research, when we attempt to reduce the number of "idiopathic" cases. In developed countries, idiopathic or viral pericarditis is the commonest final diagnosis in the immunocompetent patient,^{5–7} and a more precise diagnosis is often irrelevant for the management of most patients.^{10–13}

Basic diagnostic evaluation should include auscultation; ECG; transthoracic echocardiography; routine blood tests, including markers of inflammation (ie, C-reactive protein [CRP] and/or erythrocyte sedimentation rate [ESR]) and myocardial lesion (creatine-kinase, troponins); and chest x-ray in all cases of suspected pericarditis.² Additional tests should be related to suspected origin.

The major specific causes to be ruled out are tuberculous pericarditis, neoplastic pericarditis, and pericarditis associated with a systemic disease (generally an autoimmune disease). Each of these specific causes has a frequency of \approx 5% of all unselected cases of pericarditis from developed countries (Table 4).5-7 Emerging additional causes include iatrogenic origins (percutaneous coronary interventions, pacemaker insertion, catheter ablation).14 These are contemporary examples of postcardiac injury syndromes in which the etiology is determined by a combination of direct pericardial trauma, pericardial bleeding, and individual predisposition. Tuberculous pericarditis may be found in North America and Western Europe, especially among immigrants from areas with a high prevalence of tuberculosis and HIV-infected patients. The etiologic spectrum is different in developing countries, with a high prevalence of tuberculosis (eg, 70% to 80% of pericarditis in sub-Saharan Africa, and \geq 90% when associated with HIV infection).^{15,16}

Certain clinical features indicating high risk are proposed for triage of pericarditis and the need for a full etiologic search and admission (Table 5).^{4,8,17,18} Some of these features were validated by multivariable analysis⁷; fever >38°C (hazard ratio [HR], 3.56), subacute course (symptoms developing over several days or weeks; HR, 3.97), large pericardial

(Circulation. 2010;121:916-928.)

© 2010 American Heart Association, Inc.

From the Cardiology Department, Maria Vittoria Hospital, Torino, Italy (M.I., R.T.); Department of Medicine, St Vincent Hospital, University of Massachusetts, Worcester (D.H.S.); Internal Medicine, Ospedali Riuniti, Bergamo, Italy (A.B.); and Gertner Institute for Epidemiology and Health Policy Research, affiliated with the Sackler Faculty of Medicine, Tel-Aviv University, Cardiac Rehabilitation Institute, Chaim Sheba Medical Center, Tel-Hashomer and Misgav Ladach Hospital, Jerusalem, Kupat Holim Meuhedet, Israel (Y.A.).

The online-only Data Supplement is available with this article at http://circ.ahajournals.org/cgi/content/full/121/7/916/DC1.

Correspondence to Massimo Imazio, MD, FESC, Cardiology Department, Maria Vittoria Hospital, Via Cibrario 72, 10141 Torino, Italy. E-mail massimo_imazio@yahoo.it

Circulation is available at http://circ.ahajournals.org

Table 1. Diagnostic Criteria for Pericarditis

Criteria

Typical chest pain

Pericardial friction rub

Suggestive ECG changes (typically widespread ST-segment elevation, PR depression)

New or worsening pericardial effusion*

*The inclusion of pericardial effusion, not universally accepted,^{1,5} is justified considering that this feature, although not necessary, is a confirmatory finding when present. Elevation of CRP is a confirmatory finding and is required for the diagnosis of acute and recurrent pericarditis by some authors.^{4,11–13}

effusion (diastolic echo-free space >20 mm in width) or cardiac tamponade (HR, 2.15), and failure of aspirin or NSAIDs (HR, 2.50) were independent predictors of a specific cause (nonviral or nonidiopathic) in a prospective study of >450 consecutive cases of acute pericarditis. Large effusion

Table 2. Recommended Basic Routine Diagnostic Evaluation for Pericarditis

Diagnostic Tool*	Data to Evaluate for the Diagnosis
Mandatory (class I)	
Cardiac auscultation	Pericardial rub
ECG	PR ST-T changes
Transthoracic echocardiography	Pericardial effusion
Blood tests†	Markers of inflammation (ESR, CRP), blood cell count, creatinine, markers of myocardial lesion (troponin, CK-MB)
Chest x-ray	Pleural effusion, cardiac size, concomitant pleuropulmonary disease
According to presentation features	Etiology search on pericardial fluid
Pericardiocentesis for cardiac tamponade (class I)	
Pericardiocentesis for persistent significant pericardial effusion without clear diagnosis (class lla)	
Pericardiocentesis for persistent mild pericardial effusion (class IIb)	
Optional if persistent disease and initial diagnostic test are inconclusive (class IIa) and with suspicion of nonidiopathic cause	Search for specific disease (eg, tuberculosis, neoplasia)
СТ	
CMR	
Pericardioscopy and pericardial biopsy	
	Targeted pericardial biopsy

CK-MB indicates creatine kinase-MB; CMR, cardiac magnetic resonance. At least 2 of the 4 criteria should be present.

*Classes of recommendations are based on 2004 European Society of Cardiology guidelines.²

†Additional blood testing should be performed if a specific cause is suspected; routine viral serology and viral etiology search are not routinely recommended and have no impact on subsequent therapy in the clinical setting.

Table 3. Causes of Pericarditis: A Simple Basic Classification in Infectious and Noninfectious Forms

Infectious pericarditis (2/3 of cases)

Viral (most common: echovirus and coxsackievirus (usual), influenza, EBV, CMV, adenovirus, varicella, rubella, mumps, HBV, HCV, HIV, parvovirus B19, and human herpes virus 6 (increasing reports)

Bacterial (most common: tuberculous [4%–5%], *Coxiella burnetii*; other bacterial [rare] may include pneumococcosis, meningococcosis, gonococcosis, haemophilus, staphylococci, chlamydia, mycoplasma, legionella, leptospira, listeria)

Fungal (rare; histoplasma more likely in immunocompetent patients; aspergillosis, blastomycosis, candida more likely in immunosuppressed host)

Parasitic (very rare; echinococcus, toxoplasma)

Noninfectious pericarditis (1/3 of cases)

Autoimmune pericarditis (<10%)

Pericardial injury syndromes (post-myocardial infarction syndrome, postpericardiotomy syndrome, posttraumatic pericarditis including iatrogenic pericarditis, eg, post-percutaneous coronary interventions, post-pacemaker insertion, postablation)

Pericarditis in systemic autoimmune and autoinflammatory diseases (more common in systemic lupus erythematosus, Sjögren syndrome, rheumatoid arthritis, systemic sclerosis, systemic vasculitides, Behçet syndrome, sarcoidosis, familial Mediterranean fever)

Autoreactive pericarditis

Neoplastic pericarditis (5% to 7%)

Primary tumors (rare; above all pericardial mesothelioma)

Secondary metastatic tumors (common; above all lung and breast cancer, lymphoma)

Metabolic pericarditis (common; uremia, myxedema; others rare)

Traumatic pericarditis (rare)

Direct injury (penetrating thoracic injury, esophageal perforation, iatrogenic)

Indirect injury (nonpenetrating thoracic injury, radiation injury)

Drug-related pericarditis (rare); procainamide, hydralazine, isoniazid, and phenytoin (lupus-like syndrome), penicillins (hypersensitivity pericarditis with eosinophilia), doxorubicin, and daunorubicin (often associated with a cardiomyopathy; may cause a pericardiopathy)

EBV indicates Epstein-Barr virus; CMV, cytomegalovirus; HBV, hepatitis B virus; and HCV, hepatitis C virus. Percentages refer to unselected cases. The diagnosis of autoreactive pericarditis is established in the European guidelines using the following criteria: (1) increased number of lymphocytes and mononuclear cells $>5000/mm^3$ (autoreactive lymphocytic) or the presence of antibodies against heart muscle tissue (antisarcolemmal) in the pericardial fluid (autoreactive antibody mediated), (2) signs of myocarditis on epicardial/endo-myocardial biopsies by ≥ 14 cells/mm², and (3) exclusion of infections, neoplasia, systemic, and metabolic disorders.²

and tamponade (HR, 2.51) and aspirin or NSAID failure (HR, 5.50) identified increased risk of complications during follow-up.⁷ Women were at increased risk of specific causes and complications because of a higher prevalence of systemic autoimmune diseases. For patients with poor prognostic predictors (Table 5), hospitalization and a full etiologic search are warranted (Figure 1).^{4,8,17,18} On the contrary, when these negative predictors are absent, patients are at low risk of specific causes and complications, and outpatient management has been proposed. In a prospective study of 300 consecutive patients with acute pericarditis, 254 patients (85%) were at low risk and not admitted to hospital but were

	Permanyer- Miralda et al ⁵ (n=231)	Zayas et al ⁶ (n=100)	Imazio et al ⁷ (n=453)	Reuter et al ¹⁶ (n=233)*
Years	1977–1983	1991–1993	1996-2004	1995–2001
Setting	Western Europe	Western Europe	Western Europe	Africa
Idiopathic, n (%)	199 (86.0)	78 (78.0)	377 (83.2)	32 (13.7)
Specific cause, n (%)	32 (14.0)	22 (22.0)	76 (16.8)	201 (86.3)
Neoplastic	13 (5.6)	7 (7.0)	23 (5.1)	22 (9.4)
Tuberculosis	9 (3.9)	4 (4.0)	17 (3.8)	161 (69.5)
Autoimmune	4 (1.7)	3 (3.0)	33 (7.3)	12 (5.2)
Purulent	2 (0.9)	1 (1.0)	3 (0.7)	5 (2.1)

 Table 4.
 Final Etiologic Diagnosis in Major Published Series of

 Acute Pericarditis (Unselected Patients)

*Based on pericardial effusions.

treated empirically with aspirin 800 mg every 6 or 8 hours for 7 to 10 days without an etiologic search. The protocol was safe (no cases of cardiac tamponade) and cost-effective; 230 of 254 low-risk cases (90.6%) had a final diagnosis of viral or idiopathic pericarditis after a mean follow-up of 38 months.¹⁰

The same approach is also useful for patients with recurrences that may generally be treated as outpatient unless poor prognostic predictors are present or a specific cause can be ruled out. With a clear diagnosis of idiopathic origin, it is also unnecessary to repeat a new etiologic search at each recurrence unless new clinical features become evident. The commonest causes of recurrences are idiopathic, viral, autoimmune (usually related to a connective tissue disease or a pericardial injury syndrome), inadequate medical treatment of either the index attack or the recurrence, and less commonly, a neoplastic origin.^{11,19} Recurrent pericarditis often has the features of a systemic inflammatory disease, particularly at the onset. Pleuropulmonary involvement occurs in one third of adults13 and in two thirds of pediatric patients,20 and liver involvement is seen in 8%,13 so idiopathic recurrent pericarditis shares several features with autoinflammatory diseases²¹ such as familial Mediterranean fever.

Pericardial Effusion

Clinical series with pericardial effusion have reported a lower rate of idiopathic causes compared with acute pericarditis (Table 6). Moderate to large pericardial effusions had specific diagnoses (nonidiopathic origins) in up to 90%, and neoplasms, tuberculosis, and myxedema should be considered.²²⁻²⁴ Although reported frequencies vary according to geographic distribution, selection criteria (ie, definition of effusion severity), and medical setting (ie, general versus tertiary referral centers), the origin of pericardial effusion can be suspected by the clinical presentation. A selective approach may consider the presence/absence of cardiac tamponade; any inflammatory signs, including CRP and/or ESR (ie, pericarditis); known medical conditions (up to 60% of cases); and effusion size. Cardiac tamponade requires drainage and etiology search and, when the presentation is without inflammatory signs, is associated with a higher risk of

Table 5. Clinical Poor Prognostic Predictors* for Pericarditis

M	ajor
	Fever >38°C
	Subacute onset
	Large pericardial effusion
	Cardiac tamponade
	Lack of response to aspirin or NSAIDs after at least 1 wk of therapy
M	inor
	Myopericarditis
	Immunodepression
	Trauma
	Oral anticoagulant therapy
	See text for details.

*Major predictors have been validated in multivariable analysis.7

neoplasia (likelihood ratio, 2.9).²³ If inflammatory signs are present, the clinical approach should be that of pericarditis. Known medical conditions are reported in up to 60% of cases with a moderate to large effusion.²³ A large effusion without cardiac tamponade, inflammatory signs, and a known medical condition is usually associated with a chronic idiopathic origin (likelihood ratio, 20).²³ In this condition, a normal chest computed tomography scan may be helpful in ruling out neoplasms and tuberculosis. A practical approach is depicted in Figure 2. A detailed discussion of laboratory tests and integrated cardiovascular imaging for the etiology search for pericarditis and pericardial effusion is beyond the scope of this article (see the online-only Data Supplemental). Table 7 summarizes the relative contributions of diagnostic tools for specific etiologic search.

Key points: (1) Basic diagnostic tests for all cases with suspected pericarditis include ECG, transthoracic echocardiography, markers of inflammation (CRP and/or ESR) and myocardial lesion (eg, troponin), and chest x-ray; (2) additional tests, hospitalization, and etiology search should be restricted to high-risk patients; (3) major high-risk features (predictive of possible nonviral, nonidiopathic origins, and complications during follow-up) include fever >38°C, sub-acute course, large pericardial effusion or cardiac tamponade, and failure of aspirin or NSAIDs.

Role of Pericardiocentesis and Pericardial Biopsy

The first studies of pericarditis^{5,6} reported a low diagnostic yield for diagnostic pericardiocentesis and pericardial biopsy. Other authors have advocated a more extensive use of the techniques for diagnostic purposes.²

When a significant pericardial effusion is present, diagnostic pericardiocentesis is mandatory if a specific origin is suspected and diagnosis cannot be reached by other means.² Pericardiocentesis may also be considered for large or symptomatic effusions refractory to medical treatment. Pericardiocentesis may be guided by fluoroscopy or echocardiography. If hemorrhagic fluid is aspirated, it is practical to remember that fibrinolytic activity in the pericardium prevents blood clotting in subacute and chronic effusion. However, acute hemorrhage into the pericardium overwhelms fibrinolysis,



Figure 1. In developed countries, a probabilistic approach is advisable in the immunocompetent patient. Etiologic search should rule out commonest causes: tuberculous, purulent, and neoplastic pericarditis and pericarditis related to a systemic disease. Triage of pericarditis according to the Torino experience.

and blood clotting can occur in fluid aspirated in such cases. If the answer is not clear, contrast medium may be injected under fluoroscopic observation and agitated saline under echocardiographic observation to exclude cardiac puncture.25 Echocardiography-guided pericardiocentesis is safe and allows different approaches to the effusion beyond the standard "subxiphoid" route. The clinician may choose the best puncture site closest to the large amount of pericardial fluid identified by the echocardiogram also without a catheterization laboratory.26 However, hemodynamic evaluation may detect effusive-constrictive pericarditis.27 Elective pericardiocentesis should be performed in a catheterization laboratory when available. In this setting, the use of the echocardiography-guided technique of pericardiocentesis will provide the best integration of available diagnostic techniques to guide pericardiocentesis. Echocardiography-guided pericardiocentesis remains sufficient when a catheterization laboratory is not available or in urgency/emergency settings.

In the first published studies, pericardial biopsy was generally performed as part of a therapeutic procedure (surgical drainage) in patients with cardiac tamponade relapsing after pericardiocentesis (therapeutic biopsy). It was also used

Table 6.	Etiologic	Diagnosis	in	Major	Published	Series	With
Pericardia	I Effusion	S					

	Corey et al^{22} (n=57)	Sagrista et al ²³ (n=322)	Levy et al ²⁴ (n=204)
Year	1993	2000	2003
Size of effusion, mm	>10	>10	NR
Tamponade, %	NR	37	NR
Idiopathic, %	7	29	48
Neoplasia, %	23	13	15
Infection, %	27	2	16
Connective tissue diseases, %	12	5	9
Metabolic, %	12	6	11
latrogenic, %	0	16	0
Other, %	19	29	1

NR indicates not reported. Data include main clinical diagnoses.

as a diagnostic procedure in patients with illness lasting >3 weeks without definite diagnosis.⁵

Technical advances in instrumentation with the introduction of pericardioscopy, in contemporary virology, and in molecular biology improved the diagnostic value of epicardial/pericardial biopsy.2,28,29 Targeted biopsy during pericardioscopy was particularly useful for diagnosing neoplastic pericardial disease.²⁹ Yet pericardioscopy is not generally available outside tertiary referral centers, but advanced diagnostic methods seem warranted in cases refractory to full conventional therapy, suspected tuberculous, or purulent or neoplastic pericarditis when the diagnosis cannot be reached by other means (Table 8). The diagnostic yield of pericardial biopsy is higher in patients with pericardial effusion with or without pericarditis than in those with apparent acute pericarditis without effusion and increases with large effusions.^{22-24,30} Polymerase chain reaction represents a useful adjunct to conventional laboratory studies of pericardial samples, allowing rapid identification of microorganisms not easily found otherwise.³¹ However, some authors underlined the need for careful selection of patients because molecular methods led to an absolute increase in specific useful diagnoses in <5% of cases in an already selected population.³² Although potentially useful, if indicated without clinical judgment, molecular diagnostic techniques could lead to irrelevant findings such as viral infections for which specific drugs are not available or necessary in most cases.32 Table 7 summarizes the relative value of different diagnostic tests.

Key points: (1) Pericardiocentesis is indicated for cardiac tamponade, high suspicion of tuberculous, purulent, or neoplastic pericarditis, and large or symptomatic effusions refractory to medical treatment; (2) pericardial biopsy may be indicated for diagnosis in patients with persistent worsening illness without a definite diagnosis despite medical therapy and as part of a therapeutic procedure for relapsing cardiac tamponade or moderate to large effusions with severe symptoms; and (3) pericardioscopy for targeted diagnostic imaging and biopsy may be indicated in refractory, difficult cases at experienced tertiary referral centers.





Myopericarditis

Cases of pericarditis may present with troponin elevation,^{33–35} an expression of concomitant myocardial involvement. Concomitantly, widespread ST-segment elevation, usually considered a hallmark of acute pericarditis,^{1,2,17,18} shows subepicardial myocardial involvement rather than simple "pericarditis" (Figure 3). Thus, mixed myocardial and pericardial involvement is probably present in most cases with pericarditis. Myocarditis and pericarditis share common etiologic agents, mainly viruses; thus, a spectrum of

 Table 7.
 Utility of Diagnostic Tests for the Etiologic Diagnosis

 of Pericarditis According to Targeted Causes

			Systemic		
Test	General	Tuberculous	Disease	Neoplastic	Purulent
Auscultation	+++	+/-	+/-	+/-	+/-
ECG	+++	+/-	+/-	+/-	+/-
Echocardiography	+++	+ + +	++	+++	+++
Markers of inflammation	+++	+ + +	+++	+++	+++
Markers of myocardial lesion	+++	+/-	+	+/-	+/-
Tumor markers	_	_	+/-	+	_
Tuberculin skin test	-	+/-	+/-	-	-
QuantiFERON-TB	_	+	+/-	_	_
ANA, ENA (anti-SSA)	-	-	+	-	-
HIV testing	_	+	+	_	+
Viral serology	_	-	_	_	_
Blood culture	_	_	_	_	+
Chest x-ray	++	+++	+++	+++	++
СТ	_	+ + +	+++	+++	+++
CMR	_	++	++	+++	+++
Mammography	_	_	_	+++	-
Pericardiocentesis	_	+++	+/-	+++	+++
Pericardial biopsy	_	+++	+/-	+++	+

ANA indicates antinuclear antibody; CT, computed tomography; CMR, cardiac magnetic resonance; ENA, antibodies anti-extractable nuclear antigen; SSA, Sjogren Syndrome type A; +++, very high; ++, high/good; +, discrete; +/-, low/insufficient; and -, not useful. QuantiFERON-TB is an interferon- γ release assay used in tuberculosis diagnosis.

myopericardial inflammatory syndromes, ranging from pure pericarditis to forms with increasing myocardial involvement such as myopericarditis (predominant pericarditis), perimyocarditis (predominant myocarditis), and pure myocarditis, can be encountered.^{36–38} Myopericardi-

Table 8.	Management of Pericarditis: Indications for
Pericardio	centesis, Pericardial Biopsy, Pericardioscopy
Pericardia	I Window, and Pericardiectomy

Pericardiocentesis

Cardiac tamponade

Moderate to large effusions refractory to medical therapy and with severe symptoms Suspected bacterial or neoplastic pericarditis

Advantages: allows drainage and analysis of pericardial fluid

Limits: invasive technique, requires monitoring and hospitalization

Pericardial biopsy and pericardioscopy (targeted biopsy in specialized center) Relapsing cardiac tamponade

Suspected bacterial or neoplastic pericarditis

Worsening pericarditis (despite medical therapy) without a specific diagnosis

Advantages: allows analysis of pericardial tissue

Limits: invasive technique, requires monitoring and hospitalization, possible trigger for pericardial bleeding and recurrences

Pericardial window

Recurrent cardiac tamponade

Recurrent moderate to large effusion refractory to medical therapy and with severe symptoms

Advantages: allows pericardial drainage or obliteration of pericardial space preventing or reducing pericardial effusion size

Limits: invasive therapy, requires monitoring and hospitalization, possible trigger for pericardial bleeding and recurrences

Pericardiectomy

Permanent constrictive pericarditis

Recurrent cardiac tamponade

Advantages: allows partial or almost total removal of diseased pericardial tissue

Limits: invasive therapy; operatory risk may be not negligible according to disease stage, comorbidities, and surgeon skill; requires experienced heart surgery team, monitoring, and hospitalization; possible failure for incomplete removal; trigger for pericardial bleeding and recurrences



Figure 3. A 53-year-old man with apparently idiopathic acute pericarditis: nearly ubiquitous J (ST) elevations with corresponding J (ST) depression in aVR. As is common in III and aVF when the QRS axis is horizontal (or these leads are of small voltage), the J (ST) is not elevated. The height of J (ST) is >25% of the height of the T-wave peak in V₅ and V₆. Most PR segments are slightly depressed with respect to the T-P baseline (corresponding PR elevation in aVR). In the clinical setting, a spectrum of myopericardial inflammatory syndromes can be encountered, ranging from pure pericarditis to forms with increasing myocardial involvement (sometimes mimicking an acute coronary syndrome).

tis, generally with a preserved or mildly reduced left ventricular ejection fraction (ie, 45% to 50%), has a good prognosis without evolution to heart failure, constrictive pericarditis, or increasing recurrence rates.^{36,37} In these cases, normalization of the ECG, left ventricular function, and exercise capacity is reported within 12 months.36 Subtle myocardial involvement beyond ECG changes, eg, troponin elevation and wall motion abnormalities on echocardiography (usually discordant with ECG changes, unlike acute coronary syndromes), can also be detected noninvasively by cardiac magnetic resonance.³⁷ Myopericarditis requires admission for monitoring and therapy. In myopericarditis, antiinflammatory drugs should be evaluated against the degree of myocardial involvement because, in animal models of myocarditis, they may enhance the myocarditic process and increase mortality.36,37 Lower doses of antiinflammatory drugs (ie, aspirin 500 mg TID) are usually prescribed mainly to control symptoms for 1 to 2 weeks rather than reaching full high antiinflammatory effects such as in simple pericarditis.^{36,37} Exercise restriction is recommended for 4 to 6 weeks, as well as echocardiographic monitoring of ventricular function (at 1, 6, and 12 months), especially in patients with left ventricular dysfunction in whom angiotensin-converting enzyme inhibitors and β -blockers may be beneficial such as in heart failure settings.³⁷ For athletes, a return to competitive sports is considered after 6 months but only if the patient is asymptomatic with normalization of ECG, markers of inflammation, left ventricular function, wall motion, and cardiac dimensions. Moreover, clinically relevant arrhythmias should be absent on Holter monitoring and exercise test.^{39,40}

Key points: (1) Myocarditis and pericarditis share common etiologic agents, mainly viruses, with a spectrum ranging from pure pericarditis to forms with increasing myocardial involvement (myopericarditis and perimyocarditis); (2) myocardial involvement requires admission for monitoring, and antiinflammatory therapy is reduced to control symptoms and to minimize possible deleterious effects on the myocarditic process; and (3) prevalent pericarditis (ie, myopericarditis) generally has a good overall prognosis.

Antiinflammatory Therapy

Corticosteroids

Although reviews and guidelines^{1,2,17–19} suggest limiting the use of corticosteroids in inflammatory pericardial syndromes to patients with intolerance, contraindications, or real failure of aspirin and other NSAIDs, these drugs are widespread in general practice, especially for recurrent cases, and the majority of patients with recurrent pericarditis are treated with corticosteroids.12,13,20,41,42 The main reason for their success is that corticosteroids are able to induce a quick response with symptom control and initial remission. Nevertheless, the treatment often is quickly tapered because of the fear of possible side effects, and relapses and severe side effects related to the need of prolonged treatment are common. Moreover, they are recognized as a risk factor for recurrences, probably because of impaired virus clearance.19,43-46 Thus, a troublesome issue is how to manage a patient with recurrent pericarditis and corticosteroid dependence.

The evidence to support the use of corticosteroids for pericarditis is rather weak. Specific data come from only 1 retrospective study on recurrent pericarditis.47 In this study, 12 patients with recurrent pericarditis unrelated to any systemic disease were treated for 3 months with high-dose prednisone (1.0 to 1.5 mg \cdot kg⁻¹ \cdot d⁻¹) for 1 month with subsequent gradual tapering. When prednisone tapering was started, all patients received a 5-month course of aspirin (1.6 g/d until steroid withdrawal and then 0.8 g/d). During follow-up (mean, 42 months), high-dose prednisone resulted in stable remission in all but 1 patient. Prolonged treatment with aspirin cannot be excluded to explain the overall good remission rate. Moreover, 3 patients (25%) had severe steroid-related adverse effects; 2 were treated with other immunosuppressive treatments (1 with azathioprine and 1 with cyclophosphamide).

Lower doses of steroids are commonly used to treat serositis in patients with autoimmune diseases such as systemic lupus erythematosus and Sjögren syndrome.^{48,49} These therapeutic schemes might be reasonably applied to recurrent pericarditis.

A recent retrospective, nonrandomized study challenges the common practice of using these high doses of corticosteroids.⁵⁰ One hundred patients with recurrent pericarditis were assigned to 2 alternative therapeutic regimens of prednisone; one half received "low" doses of prednisone (0.2 to 0.5 mg \cdot kg⁻¹ \cdot d⁻¹), and the other half received prednisone 1.0 mg \cdot kg⁻¹ \cdot d⁻¹. Baseline characteristics were well balanced across the groups. Each initial dose was maintained for 4 weeks and then slowly tapered. During 5580 patient-months of follow-up, patients treated with high doses of prednisone had a higher rate of severe side effects (23.5% versus 2.0%, respectively; *P*=0.004) but also of recurrences (64.7% versus 32.6%, respectively; *P*=0.003) and disease-related hospitalizations (31.4% versus 8.2%, respectively; *P*=0.008). On this basis, a premise for a possible future randomized study, low doses of corticosteroids may be considered before resorting to higher doses. Most of the observed severe side effects were vertebral fractures. Guidelines recommend osteoporosis prevention when corticosteroids are used, an issue often forgotten in practice. Supplementation with calcium and vitamin D (1500 mg/d and 800 IU/d, respectively) or an activated form of vitamin D (eg, alfacalcidiol 1 μ g/d or calcitriol 0.5 μ g/d) should be offered to all patients receiving glucocorticoids to restore normal calcium balance. Moreover, bisphosphonates are recommended to prevent bone loss in all men and postmenopausal women in whom long-term treatment with glucocorticoids is initiated at a dose ≥ 5 mg/d of prednisone or equivalent.^{51,52} On the contrary, proton pump inhibitors are not routinely indicated when corticosteroids are used without NSAIDs.53

A very low tapering only after stable remission with symptom resolution and normalization of CRP is the key to successful management of the disease, similar to what is often done in polymyalgia rheumatica. A critical threshold for recurrences is a 10- to 15-mg/d dose of prednisone; at this threshold, very slow decrements as small as 1.0 to 2.5 mg at intervals of 2 to 6 weeks are useful (Table 9). If symptoms recur during tapering, every effort should be made not to increase the dose of or to reinstitute corticosteroids and to control symptoms by beginning or increasing the doses of aspirin or NSAIDs.^{19,48,50} During tapering, colchicine should always be considered, starting with low doses, eg, 0.5 to 0.6 mg, to improve gastrointestinal tolerability. An alternative proposed approach to minimize systemic side effects related to corticosteroids may be the intrapericardial administration of nonabsorbable corticosteroids,⁵⁴ but the technique remains investigational for the most part.44

NSAIDs and Aspirin

Aspirin or NSAIDs remain the mainstay of treatment for pericarditis (Table 9). Unsatisfactory results are often reported when NSAIDs are used.^{20,21,55} Some of these failures are due to low dosages or courses that are too short, with interruption of the therapy while the disease is still active, as manifested by persistently elevated CRP. Articles often give no details on the specific drug. NSAIDs should be used at appropriate antiinflammatory dosages (eg, aspirin at 2 to 4 g daily, indomethacin at 75 to 150 mg daily, and ibuprofen at 1600 to 3200 mg daily), considering long courses until complete normalization of CRP (Table 9). This is particularly important during corticosteroid tapering.48 The selection of the specific NSAID should be based on physician experience and the patient's previous history (eg, an NSAID that was effective in previous attacks should be the favorite choice) and comorbidities; eg, aspirin is the favored choice in patients with ischemic heart disease or when the patient is already on aspirin or needs antiplatelet treatment, whereas indomethacin and other NSAIDs should be avoided in patients with coronary artery diseases.56-58

The optimal length of treatment is debatable, and CRP should probably be considered not only for initial diagnosis but also as a marker of disease activity to guide management and treatment length. In addition, the need for gradual

Drug	Usual Attack Dose* (Dose Range)	Time for Attack Dose†	Tapering (Every 1–2 wk)†
Acetylsalicylic acid	750-1000 mg TID (2-4 g/d)	First attack: 1–2 wk	750–1000 mg BID and then
		Recurrence: 2–4 wk	750-1000 mg/d
lbuprofen	600 mg TID (1600–3200 mg)	First attack: 1–2 wk Recurrence: 2–4 wk	600 mg BID or 400 mg TID and then 600 mg/d
Indomethacin	50 mg TID (75–150 mg)	First attack: 1–2 wk	75–150 mg/d (ie, TID but reduce
		Recurrence: 2–4 wk	the daily dose of 25 mg every 1–2 wk)
Nimesulide	200 mg/d	First attack: 1–2 wk Recurrence: 2–4 wk	100-200 mg/d
Prednisone	$0.2-0.5$ mg \cdot /kg ⁻¹ \cdot d ⁻¹	First attack: 2 wk	>50 mg: 10 mg/d every 1–2 wk
		Recurrence: 2–4 wk	50–25 mg: 5–10 mg/d every 1–2 wk
			25–15 mg: 2.5 mg/day every 2–4 wk
			<15 mg: 1.0-2.5 mg/day every 2-6 wk
Colchicine	0.5 mg BID 0.5 mg/d (<70 kg)‡	First attack: 3 mo Recurrence: 6–12 mo	Optional for worse recurrent cases; consider tapering over 2–4 wk

 Table 9.
 Medical Therapy for Pericarditis and Tapering

 Regimen of Prednisone in Pericarditis

Very slow tapering is recommended especially in recurrent cases. Osteoporosis prevention should follow guidelines.^{2,53} Higher doses of corticosteroids are not proven to improve the outcome in unselected recurrences but may increase the risk of side effects, further recurrences, and hospitalization.^{50–52} *Proton-pump inhibitors are recommended for aspirin and NSAIDs.

†Every decrease in drug dose should be only done if the patient is asymptomatic and CRP and/or ESR are normal, usually after 1 to 2 weeks or longer for corticosteroids with prednisone <25 mg/d or equivalent. Minimal monitoring for antiinflammatory drugs includes blood cell count and CRP at baseline and weekly until CRP normalizes; for colchicine, consider blood cell count, CRP, transaminases, creatine kinase, and creatinine at baseline and at least after 1 month.

 \pm For colchicine, an attack dose is not necessary (risk of increased rate of side effects; use the maintenance dose); 0.5 to 0.6 mg/d is the maximum dose for children <5 years of age and elderly >70 years of age. For renal impairment, use 0.5 to 0.6 mg/d if creatinine clearance is 35 to 50 mL/min and 0.5 to 0.6 mg/d every 2 to 3 days if creatinine clearance is 10 to 34 mL/min; it should be avoided if creatinine clearance is <10 mL/min.

tapering is not well established although often proposed in recent publications on pericarditis management.^{10,13,45,46,48}

Colchicine

Besides the indication for gout, colchicine is effective for treating serositis in familial Mediterranean fever.⁵⁹ Following this successful use, Rodriguez de la Serna⁶⁰ first proposed colchicine for recurrent pericarditis in 1987.

A number of small retrospective studies support the use of colchicine for recurrent cases (Table 10)^{43,55,61–63}; in addition,

in a retrospective multicenter analysis of 119 patients, corticosteroids attenuated the efficacy of colchicine in preventing recurrent pericarditis.⁴¹ On this basis, more for expert consensus than randomized clinical trials, colchicine has been recommended to treat recurrent pericarditis (class I recommendation) and is considered optional but probably useful in acute pericarditis (class IIa recommendation) in the 2004 European guidelines.² The guidelines recommend 2 mg/d for 1 to 2 days, followed by a maintenance dose of 1 mg/d.

The stronger evidence base to support the use of the drug, above all for primary or secondary prevention of recurrences, comes from the subsequent first 2 open-label randomized trials in which colchicine at least halved the recurrence rate.^{45,46} In the COlchicine for PEricarditis (COPE) trial, colchicine (0.5 to 1 mg daily for 3 months) as an adjunct to conventional treatment significantly decreased the recurrence rate (actuarial rates at 18 months were 10.7% and 32.3%, respectively; P=0.004; number needed to treat, 5.0) and symptom persistence at 72 hours (11.7% and 36.7%; P=0.003) in 120 patients with a first episode of acute pericarditis. In this study, colchicine was discontinued in 5 patients (8.3%) because of diarrhea.⁴⁵

In the COlchicine for Recurrent Pericarditis (CORE) trial, colchicine (0.5 to 1 mg daily for 6 months) as an adjunct to conventional treatment for recurrent pericarditis significantly decreased the recurrence rate (actuarial rates at 18 months, 24.0% versus 50.6%, respectively; P=0.022; number needed to treat, 4.0) and symptom persistence at 72 hours (9.5%) versus 31.0%, respectively; P=0.029) in 84 patients with recurrent pericarditis.⁴⁶ In both CORE and COPE, a maintenance dose of 0.5 mg BID was adopted and reduced to 0.5 mg daily in patients <70 kg; thus, lower doses may be equally efficacious but with a possible lower rate of side effects. Treatment was for 3 months in the first episode (COPE) and 6 months in recurrent pericarditis (CORE).45,46 In recurrent more severe cases, some authors advocate a longer use of the drug: up to 12 to 24 months after the last recurrence, tailored to the individual patient and with gradual tapering, considering that recurrences have been described after colchicine discontinuation.^{12,41,48,61} In the United States, colchicine is usually prescribed as 0.6 mg once or twice a day rather than 0.5 mg once or twice a day.

A sustained antiinflammatory effect may be beneficial in autoimmune (autoreactive) pericarditis, but whether it may delay the clearance of an infectious agent is still unclear in some cases, especially for acute pericarditis. This does not seem to be the case in the COPE trial, but further evidence is needed before routine use can be recommended in the first attack of pericarditis.

Clinicians are often skeptical about the possible utility of colchicine for pericarditis. Common reasons include further recurrences on treatment (colchicine halves, but does not erase all recurrences); failure as monotherapy (efficacy has been demonstrated almost exclusively for combination therapy with an NSAID or corticosteroid); incorrect use in chronic pericardial effusions with normal CRP,^{64,65} a condition in which colchicine is generally not efficacious; and drug withdrawal because of gastrointestinal intolerance. Practical tips to improve drug compliance may be using appropriate

Study	Year	Design	Patients, n	Maintenance Dose, mg/d	Adjunct to Standard Therapy	Follow-Up, mo	Recurrence, n (%)
Guindo et al55	1990	NR	9	1.0	Yes	10–54	0/9 (0.0)
Adler et al62	1994	NR	8	1.0	Yes	18–34	0/8 (0.0)
Millaire et al63	1994	NR	19	1.0	No	32–44	4/19 (21.0)
Adler et al61	1998	NR	51	1.0	Yes	6–128	7/51 (13.7)
Imazio et al43	2005	NR	35	1.0	Yes	48-108	3/35 (8.6)
CORE ⁴⁶	2005	R	84	0.5–1.0	Yes	8–44	9/42 (21.0)

Table 10. Main Published Studies on the Use of Colchicine to Treat Recurrent Pericarditis

NR indicates nonrandomized; R, randomized.

weight-adjusted doses and starting with lower doses without a loading dose and then increasing the dose if tolerated. Compared with other drug treatments, colchicine appears to be one of the cheapest (daily cost of \$0.23 in the United States and $\notin 0.13$ in Western Europe).

Follow-Up

Uncomplicated cases require relatively few follow-up visits: at 7 to 10 days to assess response to treatment, at 1 month to check blood tests and CRP, and thereafter only if symptoms recur. However, patients with high-risk features or recurrences require close monitoring according to symptoms and laboratory findings (CRP, echocardiography data).

Key points: (1) Corticosteroid therapy is a risk factor for recurrences and should be restricted to cases with intolerance, contraindication, or true failure of aspirin or NSAIDs, favoring low to moderate doses (ie, prednisone 0.2 to 0.5 mg \cdot kg⁻¹ \cdot d⁻¹) with very slow tapering; (2) aspirin and NSAIDs are mainstays of treatment and should be used at full antiinflammatory doses (eg, aspirin 2 to 4 g daily, indomethacin 75 to 150 mg daily, and ibuprofen 1600 to 3200 mg daily) until symptoms disappear and CRP completely normalizes; and (3) colchicine (usually 0.5 to 0.6 mg BID for several months or 0.5 to 0.6 mg daily for patients <70 kg) is useful for halving the recurrence rate when used as adjunct to other inflammatory drugs.

Management of "Refractory" Cases and Long-Term Outcome of Idiopathic Recurrent Pericarditis

Cases that recur after steroid tapering (very common) should not be considered refractory; this definition should apply to those cases that require unacceptably high long-term doses of corticosteroids to be controlled (eg, prednisone >25 mg daily). They probably represent <5% of recurrent cases. In this situation, several drugs (azathioprine, cyclophosphamide, cyclosporine, methotrexate, hydroxychloroquine, intravenous immunoglobulin, anakinra) have been used^{21,65,66}; azathioprine is the preferred choice if tolerated² (at the common dosage of 2 to 3 mg \cdot kg⁻¹ \cdot d⁻¹), but it should be acknowledged that strong evidence-based data are lacking. Less toxic and less expensive drugs (eg. azathioprine or methotrexate) should be preferred, with the therapy tailored to the individual patient and physician experience and, importantly, with informed consent.66 In many cases, combined triple therapy with a corticosteroid, aspirin or an NSAID, plus colchicine may be considered in more difficult cases. This approach is comparable to that adopted in ischemic heart diseases in which a combination of drugs (ie, nitrates, β -blockers, calcium channel blockers) is prescribed to control symptoms in more difficult cases.

Long-term outcome of idiopathic recurrent pericarditis has been considered controversial with a fear of possible evolution to constrictive pericarditis. Nevertheless, a systematic review of all publications from 1966 to 2006 including a total of 230 patients with idiopathic recurrent pericarditis followed up for 61 months has shown that the overall prognosis is excellent and complications are uncommon.¹² Constrictive pericarditis was never reported in these patients despite numerous recurrences, and the overall risk is lower than in idiopathic acute pericarditis ($\approx 1\%$). Thus, it is important to reassure patients on their prognosis, explaining the nature of the disease and its likely course. Drug treatment should take into account this good outcome to avoid more toxic agents.¹²

Key points: (1) Refractory cases include patients who require unacceptably high long-term doses of corticosteroids for control (eg, prednisone >25 mg daily); (2) the first step is considering the combination of aspirin or an NSAID plus a corticosteroid and colchicine; (3) other therapies are based on less solid evidence: (4) less toxic and less expensive drugs (eg, azathioprine or methotrexate) should be preferred, with the therapy tailored to the individual patient and physician experience; and (5) the overall long-term prognosis of idiopathic recurrent cases is very good without risk of constriction.

Role of Pericardiectomy, Pericardial Window, and Other Interventional Techniques

The 2004 European Society of Cardiology guidelines² gave a class IIa recommendation to pericardiectomy for frequent and highly symptomatic recurrences resistant to medical treatment. Other reported indications include repeated recurrences with cardiac tamponade, as well as evidence of serious steroid toxicity. Although surgical experiences are not always concordant,^{42,67,68} pericardiectomy is generally considered a therapeutic option of doubtful efficacy in recurrent idiopathic pericarditis and should be considered only in exceptional cases (Table 8). We agree with these conclusions; moreover, the largest retrospective survey with favorable results for pericardiectomy⁶⁸ has several limitations. In this retrospective analysis of the records of 60 patients who underwent pericardiectomy over a 10-year period (1980 to 1990), both

patients with and without constriction were included (60% with constriction, 40% with effusive disease). Only 10% of patients had pain as the primary symptom necessitating intervention, and a specific analysis of recurrent symptoms in patients with effusion and patients with constriction is not available.

There have been cases in which, for unknown reasons, pericardial removal has ended the syndrome, but there are also many cases in which the syndrome either is unchanged or returns postoperatively after a period of improvement or even disappearance. In our experience, this frequent "lucent period" may last from as little as 9 days to 6 months and is probably responsible for early reports of successful surgery (ie, the follow-up was inadequate).

At present, indications for pericardiectomy in recurrent pericarditis are based on expert opinion more than proven beneficial effects. On the other hand, the benefits of pericardiectomy are well established for permanent constrictive pericarditis.

All the material is still anecdotal or observational. For patients with recurrent, particularly incessant, pericarditis resistant to all medical options, there should be an appropriately designed randomized controlled study, which will probably be rather difficult to undertake. Nevertheless, such an investigation might establish the actual frequency of success with pericardiectomy and may delineate the characteristics of patients who would benefit from it.

Another important and controversial issue is the timing of pericardiectomy when pericardial constriction is diagnosed. Transient constriction has been reported in 9% of cases with effusive acute idiopathic pericarditis in which features of constriction were recorded in the subacute phase of pericarditis resolution when pericardial effusion had disappeared or was minimal.⁶⁹

A subsequent review by the Mayo Clinic of 212 patients with echocardiographic findings of constrictive pericarditis recorded 36 patients (17%) with follow-up studies showing resolution after medical therapy at an interval ranging from 2 months to 2 years. Treatment included NSAIDs, a steroid, antibiotics, chemotherapy, and angiotensin-converting enzyme inhibitors plus diuretics. Five patients had resolution of constriction without any specific therapy.⁷⁰

Some patients may go through a transient phase of cardiac constriction at the end of the effusive period of pericarditis. Thus, in the absence of evidence that the condition is permanent and chronic, patients with newly diagnosed constrictive pericarditis who are hemodynamically stable may be given a trial of conservative management (antiinflammatory therapy with NSAIDs and/or corticosteroids) for 2 to 3 months before pericardiectomy is recommended.⁷⁰

Less invasive options for recurrent symptomatic effusions are derived mainly from experience in the management of neoplastic pericardial effusions and include prolonged catheter drainage and the creation of the so-called "pericardial window."^{71–76} In patients with cardiac tamponade or significant effusion, initial relief can easily be obtained with percutaneous pericardiocentesis followed sometimes by drainage with an indwelling catheter. Prolonged catheter drainage is an effective means of preventing fluid reaccumulation, although the mechanism by which this occurs is probably related more to the obliteration of the pericardial space after inflammation provoked by the catheter than to fluid drainage itself. This approach was successful in >70%of cases, although the duration of effusion control is often not reported. Catheter drainage may be required for several days, and the catheter should not be removed until drainage is <20to 30 mL/24 h.⁷⁷Alternative strategies include surgical decompression of the pericardium (also known as pericardiotomy, pericardiostomy, and "window" pericardiectomy) by either conventional heart surgery or video-assisted thoracoscopy (Figure 4) with a possible lower incidence of effusion recurrence compared with pericardiocentesis and prolonged catheter drainage.^{72,74}

Balloon pericardiotomy is an alternative to surgical creation of a pericardial window. The technique has been especially adopted for patients with malignancies and reduced life expectancy to improve the quality of life. It involves inserting a deflated single catheter or double balloon catheters into the pericardial space using a subxiphoid approach under fluoroscopic guidance. Although successful in preventing recurrence in >80% of cases, stretching of the pericardium is often painful, so appropriate analgesia is recommended. Reported complications include fever (up to 28%), pneumothorax or need for a chest tube (up to 20%), and rarely bleeding from a pericardial blood vessel.^{75,76}

Key points: (1) Pericardiectomy is recommended for persistent constrictive pericarditis; (2) patients with newly diagnosed constrictive pericarditis who are hemodynamically stable may be given a trial of conservative management (antiinflammatory therapy with NSAIDs and/or corticosteroids) for 2 to 3 months before pericardiectomy is recommended; and (3) pericardiectomy is almost never indicated for recurrent pericarditis except for patients with repeated recurrences with cardiac tamponade and those with evidence of serious steroid toxicity, although other approaches may be equally effective and less invasive (eg, pericardial window by either conventional heart surgery or video-assisted thoracoscopy).

Management of Chronic Idiopathic Pericardial Effusion

A chronic idiopathic pericardial effusion can be defined as a collection of pericardial fluid that persists for >3 months and has no apparent cause; large effusions have a theoretical risk of progression to cardiac tamponade (up to one third).⁷⁸ Thus, some authors have advocated the need for pericardiectomy for such cases whenever a large effusion recurs after pericardiocentesis. Because drainage is relatively safe and easy in some cases with guided pericardiocentesis, some authors have advocated drainage for large effusions that are stable after several weeks (eg, 6 to 8 weeks), especially when there are signs of right-sided collapse to prevent the possible decompensation of the effusion after additional events (eg, pericarditis, bleeding after chest trauma).18 Careful monitoring may be sufficient in many cases, but the course may be unpredictable with either partial regression of the effusion or evolution to cardiac tamponade. Unfortunately, there are no proven effective medical therapies to reduce an isolated



Figure 4. A case of recurrent pleuropericardial effusion after postpericardiotomy syndrome. A, Enlarged cardiac silhouette on chest x-ray caused by pleuropericardial effusion. B, Large pericardial effusion on echocardiography. C, Sinus tachycardia, low voltage, and electric alternans are evident on the ECG strip. D, View of the inflamed parietal pericardium on video-assisted thoracoscopy after pericardiocentesis. E, Nonspecific findings of chronic inflammation and fibrosis on histology.

effusion; in the absence of inflammation, NSAIDs, colchicine, and corticosteroids are generally not efficacious.^{64,65} Pericardiocentesis alone may frequently resolve large effusions, but recurrences are also common,⁷⁸ and pericardiectomy or less invasive options (ie, pericardial window) should be considered whenever fluid reaccumulates, the effusion is loculated, or biopsy material is required. The need for intervention in all cases remains controversial and requires the understanding of the possible benefits but also risks (ie, possible trigger of recurrences and a new iatrogenic pericardial disease),^{17,79}as well as informed consent. A simplified approach for pericardial effusion management is reported in Figure 2.

Key points: (1) Management is guided by the size and hemodynamic importance of the effusion, the presence of inflammation (ie, pericarditis), and associated medical conditions; (2) an inflammatory effusion is managed like pericarditis, whereas a moderate to severe effusion without inflammatory signs requires the exclusion of a malignancy or other medical condition as a possible cause to treat; and (3) a true isolated effusion may not require a specific treatment if the patient is asymptomatic, but large ones have a theoretical risk of progression to cardiac tamponade (up to one third).

Future Perspectives

Further research is needed to evaluate the etiology of recurrent pericarditis, especially its relationship with autoimmune or autoinflammatory diseases, and a possible therapeutical role of interleukin-1 antagonists.²¹ Additional investigations should evaluate the impact and clinical application of pericardioscopy to improve standard diagnostic capabilities and to develop tailored treatments. Ongoing and future randomized clinical trials, registries, and updated guidelines (ie, first American Heart Association/American College of Cardiology guidelines and new European guidelines) are needed to improve the clinical management of pericardial diseases.

Conclusions

Limited evidence-based data are available to guide the management of pericardial diseases. Diagnostic efforts are worthy if they affect subsequent treatments and prognosis, and a targeted etiologic search should be directed to the commonest causes on the basis of clinical background, epidemiological issues, or specific presentations. Treatment should be targeted to the cause when available, favoring aspirin or NSAIDs for idiopathic and viral forms. Corticosteroid use should be restricted, and therapeutic schemes starting with lower doses may be equally or more effective than high doses, reducing side effects. Colchicine may be a useful drug to prevent recurrences in inflammatory pericardial syndromes. Pericardiocentesis is indicated for cardiac tamponade; high suspicion of tuberculous, purulent, or neoplastic pericarditis; and large or symptomatic effusions refractory to medical treatment. Pericardiectomy should be considered mainly for persistent chronic constrictive pericarditis.

Disclosures

None.

References

- Sagristá Sauleda J, Almenar Bonet L, Angel Ferrer J, Bardají Ruiz A, Bosch Genover X, Guindo Soldevila J, Mercé Klein J, Permanyer Miralda C, Tello de Meneses Becerra R. The clinical practice guidelines of the Sociedad Espanola de Cardiologia on pericardial pathology. *Rev Esp Cardiol.* 2000;53:394–412.
- Maisch B, Seferovic PM, Ristic AD, Erbel R, Rienmuller R, Adler Y, Tomkowski WZ, Thiene G, Yacoub MH, for the Task Force on the Diagnosis and Management of Pericardial Diseases of the European Society of Cardiology. Guidelines on the diagnosis and management of pericardial diseases. *Eur Heart J.* 2004;25:587–610.
- 3. Permanyer-Miralda G. Acute pericardial disease: approach to the aetiologic diagnosis. *Heart*. 2004;90:252–254.
- Imazio M, Trinchero R. Triage and management of acute pericarditis. Int J Cardiol. 2007;118:286–294.
- Permanyer-Miralda G, Sagristá-Sauleda J, Soler-Soler J. Primary acute pericardial disease: a prospective series of 231 consecutive patients. *Am J Cardiol.* 1985;56:623–630.
- Zayas R, Anguita M, Torres F, Giménez D, Bergillos F, Ruiz M, Ciudad M, Gallardo A, Vallés F. Incidence of specific etiology and role of methods for specific etiologic diagnosis of primary acute pericarditis. *Am J Cardiol.* 1995;75:378–382.
- Imazio M, Cecchi E, Demichelis B, Ierna S, Demarie D, Ghisio A, Pomari F, Coda L, Belli R, Trinchero R. Indicators of poor prognosis of acute pericarditis. *Circulation*. 2007;115:2739–2744.
- Spodick DH. Risk prediction in pericarditis: who to keep in hospital? *Heart*. 2008;94:398–399.
- 9. Lorbar M, Spodick DH. "Idiopathic" pericarditis: the clinician's challenge [nothing is idiopathic]. *Int J Clin Pract*. 2007;61:138–142.
- Imazio M, Demichelis B, Parrini I, Giuggia M, Cecchi E, Gaschino G, Demarie D, Ghisio A, Trinchero R. Day-hospital treatment of acute pericarditis: a management program for outpatient therapy. J Am Coll Cardiol. 2004;43:1042–1046.
- Imazio M, Trinchero R, Shabetai R. Pathogenesis, management, and prevention of recurrent pericarditis. J Cardiovasc Med (Hagerstown). 2007;8:404–410.
- Imazio M, Brucato A, Adler Y, Brambilla G, Artom G, Cecchi E, Palmieri G, Trinchero R. Prognosis of idiopathic recurrent pericarditis as determined from previously published reports. *Am J Cardiol.* 2007;100: 1026–1028.
- Brucato A, Brambilla G, Moreo A, Alberti A, Munforti C, Ghirardello A, Doria A, Shinar Y, Livneh A, Adler Y, Shoenfeld Y, Mauri F, Palmieri G, Spodick DH. Long-term outcomes in difficult-to-treat patients with recurrent pericarditis. *Am J Cardiol.* 2006;98:267–271.
- Seferović PM, Ristić AD, Imazio M, Maksimović R, Simeunović D, Trinchero R, Pankuweit S, Maisch B. Management strategies in pericardial emergencies. *Herz*. 2006;31:891–900.

- Mayosi BM, Burgess LJ, Doubell AF. Tuberculous pericarditis. *Circulation*. 2005;112:3608–3616.
- Mayosi BM. Contemporary trends in the epidemiology and management of cardiomyopathy and pericarditis in sub-Saharan Africa. *Heart*. 2007; 93:1176–1183.
- 17. Lange RA, Hillis DH. Acute pericarditis. N Engl J Med. 2004;351: 2195–2202.
- Little WC, Freeman GL. Pericardial disease. *Circulation*. 2006;113: 1622–1632.
- Soler-Soler J, Sagristà-Sauleda J, Permanyer-Miralda G. Relapsing pericarditis. *Heart*. 2004;90:1364–1368.
- Raatikka M, Pelkonen PM, Karjalainen J, Jokinen EV. Recurrent pericarditis in children and adolescents. J Am Coll Cardiol. 2003;42: 759–764.
- Picco P, Brisca G, Traverso F, Loy A, Gattorno M, Martini R. Successful treatment od idiopathic recurrent pericarditis in children with interleukin-1beta receptor antagonist (Anakinra). *Arthritis Rheum.* 2009; 60:264–268.
- Corey GR, Campbell PT, Van Trigt P, Kenney RT, O'Connor CM, Sheikh KH, Kisslo JA, Wall TC. Etiology of large pericardial effusions. *Am J Med.* 1993;95:209–213.
- Sagrista-Sauleda J, Merce J, Permanyer-Miralda G, Soler-Soler J. Clinical clues to the causes of large pericardial effusions. *Am J Med.* 2000;109:95–101.
- Levy PY, Corey R, Berger P, Habib G, Bonnet JL, Levy S, Messana T, Djiane P, Frances Y, Botta C, DeMicco P, Dumon H, Mundler O, Chomel JJ, Raoult D. Etiologic diagnosis of 204 pericardial effusions. *Medicine* (*Baltimore*). 2003;82:385–391.
- 25. Imazio M, Trinchero R. Clinical management of acute pericardial disease: a review of results and outcomes. *Ital Heart J.* 2004;5:803–817.
- Tsang TS, Enriquez-Sarano M, Freeman WK, Barnes ME, Sinak LJ, Gersh BJ, Bailey KR, Seward JB. Consecutive 1127 therapeutic echocardiographically guided pericardiocenteses: clinical profile, practice patterns, and outcomes spanning 21 years. *Mayo Clin Proc.* 2002;77: 429–436.
- Sagrista-Sauleda J, Angel J, Sanchez A, Permanyer-Miralda G, Soler-Soler J. Effusive-constrictive pericarditis. *N Engl J Med.* 2004;350: 469–475.
- Maisch B, Ristic AD, Rupp H, Spodick DH. Pericardial access using the PerDUCER and flexible percutaneous pericardioscopy. *Am J Cardiol.* 2001;88:1323–1326.
- Seferovic PM, Ristic AD, Maksimovic R, Tatic V, Ostojic M, Kanjuh V. Diagnostic value of pericardial biopsy: improvement with extensive sampling enabled by pericardioscopy. *Circulation*. 2003;107:978–983.
- Levy PY, Moatti JP, Gauduchon V, Vandenesch F, Habib G, Raoult D. Comparison of intuitive versus systematic strategies for aetiological diagnosis of pericardial effusion. *Scand J Infect Dis.* 2005:37:216–220.
- Levy PY, Fournier PE, Charrel R, Metras D, Habib G, Raoult D. Molecular analysis of pericardial fluid: a 7-year experience. *Eur Heart J*. 2006;27:1942–1946.
- Soler-Soler J, Sagrista-Sauleda J, Permanyer-Miralda G. Aetiologic diagnosis of pericardial disease: worthy efforts may not be applied in the appropriate direction. *Eur Heart J*. 2006;16:1898–1899.
- Bonnefoy E, Godon P, Kirkorian G, Fatemi M, Chevalier P, Touboul P. Serum cardiac troponin I and ST-segment elevation in patients with acute pericarditis. *Eur Heart J.* 2000;21:832–836.
- Brandt RR, Filzmaier K, Hanrath P. Circulating cardiac troponin I in acute pericarditis. Am J Cardiol. 2001;87:1326–1328.
- Imazio M, Demichelis B, Cecchi E, Belli R, Ghisio A, Bobbio M, Trinchero R. Cardiac troponin I in acute pericarditis. *J Am Coll Cardiol*. 2003;42:2144–2148.
- Imazio M, Cecchi E, Demichelis B, Chinaglia A, Ierna S, Demarie D, Ghisio A, Pomari F, Belli R, Trinchero R. Myopericarditis versus viral or idiopathic acute pericarditis. *Heart*. 2008;94:498–501.
- Imazio M, Trinchero R. Myopericarditis: etiology, management, and prognosis. Int J Cardiol. 2008;127:17–26.
- Imazio M, Trinchero R. The spectrum of inflammatory myopericardial diseases. *Int J Cardiol.* January 27, 2009. DOI: 10.1016/j.ijcard. 2008.12.118. Available at: http://www.sciencedirect.com. Accessed November 5, 2009.
- Maron BJ, Ackerman MJ, Nishimura RA, Pyeritz RE, Towbin JA, Udelson JE. Task Force 4: HCM and other cardiomyopathies, mitral valve prolapse, myocarditis, and Marfan syndrome. J Am Coll Cardiol. 2005;45:1340–1345.

- Seidenberg PH, Haynes J. Pericarditis: diagnosis, management, and return to play. Curr Sports Med Rep. 2006;5:74–79.
- 41. Artom G, Koren-Morag N, Spodick DH, Brucato A, Guindo J, Bayesde-Luna A, Brambilla G, Finkelstein Y, Granel B, Bayes-Genis A, Schwammenthal E, Adler Y. Pretreatment with corticosteroids attenuates the efficacy of colchicine in preventing recurrent pericarditis: a multicentre all-case analysis. *Eur Heart J.* 2005;26:723–727.
- 42. Fowler NO, Harbin AD. Recurrent acute pericarditis: follow-up study of 31 patients. *J Am Coll Cardiol*. 1986;7:300–305.
- Imazio M, Demichelis B, Parrini I, Cecchi E, Demarie D, Ghisio A, Belli R, Bobbio M, Trinchero R. Management, risk factors, and outcomes in recurrent pericarditis. *Am J Cardiol.* 2005;96:736–739.
- Shabetai R. Recurrent pericarditis. Recent advances and remaining questions. *Circulation*. 2005;112:1921–1923.
- 45. Imazio M, Bobbio M, Cecchi E, Demarie D, Demichelis B, Pomari F, Moratti M, Gaschino G, Giammaria M, Ghisio A, Belli R, Trinchero R. Colchicine in addition to conventional therapy for acute pericarditis. *Circulation*. 2005;112:2012–2016.
- Imazio M, Bobbio M, Cecchi E, Demarie D, Pomari F, Moratti M, Ghisio A, Belli R, Trinchero R. Colchicine as first choice therapy for recurrent pericarditis. *Arch Intern Med.* 2005;165:1987–1991.
- Marcolongo R, Russo R, Laveder F, Noventa F, Agostini C. Immunosuppressive therapy prevents recurrent pericarditis. *J Am Coll Cardiol*. 1995;26:1276–1279.
- Brucato A, Brambilla, Adler Y, Spodick DH, Canesi B. Therapy for recurrent acute pericarditis: a rheumatological solution? *Clin Exp Rheumatol.* 2006;24:45–50.
- Man BL, Mok CC. Serositis related to systemic lupus erythematosus: prevalence and outcome. *Lupus*. 2005;14:822–826.
- Imazio M, Brucato A, Cumetti D, Brambilla G, Demichelis B, Ferro S, Maestroni S, Cecchi E, Belli R, Palmieri G, Trinchero R. Corticosteroids for recurrent pericarditis: high versus low doses: a nonrandomized observation. *Circulation*. 2008;118:667–671.
- Recommendations for the prevention and treatment of glucocorticoidinduced osteoporosis: 2001 update: American College of Rheumatology Ad Hoc Committee on Glucocorticoid-Induced Osteoporosis. *Arthritis Rheum.* 2001;44:1496–1503.
- Sambrook PN. How to prevent steroid induced osteoporosis. Ann Rheum Dis. 2005;64:176–178.
- Lanza FL. A guideline for the treatment and prevention of NSAIDinduced ulcers: members of the Ad Hoc Committee on Practice Parameters of the American College of Gastroenterology. *Am J Gastroenterol.* 1998;93:2037–2046.
- Maisch B, Ristic A, Pankuweit S. Intrapericardial treatment of autoreactive pericardial effusion with triamcinolone: the way to avoid side effects of systemic corticosteroid therapy. *Eur Heart J.* 2002;23: 1503–1508.
- 55. Guindo J, Rodriguez de la Serna A, Ramio J, de Miguel Diaz MA, Subirana MT, Perez Ayuso MJ, Cosin J, Bayes de Luna A. Recurrent pericarditis: relief with colchicine. *Circulation*. 1990;82:1117–1120.
- Friedman PL, Brown EJ Jr, Gunther S, Alexander RW, Barry WH, Mudge GH Jr, Grossman W. Coronary vasoconstrictor effect of indomethacin in patients with coronary-artery disease. *N Engl J Med.* 1981; 305:1171–1175.
- Mori E, Ikeda H, Ueno T, Kai H, Haramaki N, Hashino T, Ichiki K, Katoh A, Eguchi H, Ueyama T, Imaizumi T. Vasospastic angina induced by nonsteroidal anti-inflammatory drugs. *Clin Cardiol.* 1997;20:656–658.
- Ray WA, Stein CM, Daugherty JR, Hall K, Arbogast PG, Griffin MR. COX-2 selective non-steroidal anti-inflammatory drugs and risk of serious coronary heart disease. *Lancet.* 2002;360:1071–1073.
- Lange U, Schumann C, Schmidt KL. Current aspects of colchicine therapy: classical indications and new therapeutic uses. *Eur J Med Res.* 2001;6:150–160.

- Rodriguez de la Serna A, Guido J, Marti V, Bayes de Luna A. Colchicine for recurrent pericarditis. *Lancet*. 1987;2:1517. Letter.
- Adler Y, Finkelstein Y, Guindo J, Rodriguez de la Serna A, Shoenfeld Y, Bayes-Genis A, Sagie A, Bayes de Luna A, Spodick DH. Colchicine treatment for recurrent pericarditis: a decade of experience. *Circulation*. 1998;97:2183–2185.
- Adler Y, Zandman-Goddard G, Ravid M, Avidan B, Zemer D, Ehrenfeld M, Shemesh J, Tomer Y, Shoenfeld Y. Usefulness of colchicine in preventing recurrences of pericarditis. *Am J Cardiol.* 1994;73:916–917.
- Millaire A, de Groote P, Decoulx E, Goullard L, Ducloux G. Treatment of recurrent pericarditis with colchicine. *Eur Heart J.* 1994;15:120–124.
- Adler Y, Guindo J, Finkelstein Y, Khouri A, Assali A, Bayes-Genis A, Bayes de Luna A. Colchicine for large pericardial effusion. *Clin Cardiol*. 1998;21:143–144.
- 65. Brucato A, Brambilla G, Adler Y, Spodick DH. Colchicine for recurrent acute pericarditis. Arch Intern Med. 2006;166:696.
- Brucato A, Brambilla G, Adler Y, Spodick D. Recurrent pericarditis: therapy of refractory cases. *Eur Heart J.* 2005;26:2600–2601. Letter.
- Tuna IC, Danielson G. Surgical management of pericardial diseases. Cardiol Clin. 1990;8:683–696.
- DeValeria PA, Baumgartner WA, Casale AS. Current indications, risks and outcome after pericardiectomy. Ann Thorac Surg. 1991;52:219–224.
- Sagrista-Sauleda J, Permanyer-Miralda G, Candell-Riera J, Angel J, Soler-Soler J. Transient cardiac constriction: an unrecognized pattern of evolution in effusive acute idiopathic pericarditis. *Am J Cardiol.* 1987; 59:961–966.
- Haley JH, Tajik AJ, Danielson GK, Schaff HV, Mulvagh SL, Oh JK. Transient constrictive pericarditis: causes and natural history. J Am Coll Cardiol. 2004;43:271–275.
- Tsang TS, Seward JB, Barnes ME, Bailey KR, Sinak LJ, Urban LH, Hayes SN. Outcomes of primary and secondary treatment of pericardial effusion in patients with malignancy. *Mayo Clin Proc.* 2000;75:248–253.
- McDonald JM, Meyers BF, Guthrie TJ, Battafarano RJ, Cooper JD, Patterson GA. Comparison of open subxiphoid pericardial drainage with percutaneous catheter drainage for symptomatic pericardial effusion. *Ann Thorac Surg.* 2003;76:811–815.
- Allen KB, Faber LP, Warren WH, Shaar CJ. Pericardial effusion: subxiphoid pericardiostomy versus percutaneous catheter drainage. *Ann Thorac Surg.* 1999;67:437–440.
- Park JS, Rentschler R, Wilbur D. Surgical management of pericardial effusion in patients with malignancies: comparison of subxiphoid window versus pericardiectomy. *Cancer*. 1991;67:76–80.
- Wang HJ, Hsu KL, Chiang FT, Tseng CD, Tseng YZ, Liau CS. Technical and prognostic outcomes of double-balloon pericardiotomy for large malignancy-related pericardial effusions. *Chest.* 2002;122:893–899.
- Swanson N, Mirza I, Wijesinghe N, Devlin G. Primary percutaneous balloon pericardiotomy for malignant pericardial effusion. *Catheter Cardiovasc Interv.* 2008;71:504–507.
- Tsang TS, Barnes ME, Gersh BJ, Bailey KR, Seward JB. Outcomes of clinically significant idiopathic pericardial effusion requiring intervention. *Am J Cardiol.* 2003;91:704–707.
- Sagrista-Sauleda J, Angel J, Permanyer-Miralda G, Soler-Soler J. Long-term follow-up of idiopathic chronic pericardial effusion. *N Engl J Med.* 1999;341:2054–2059.
- Imazio M, Cecchi E, Correndo L, D'Oulx EA, Doronzo B, Trinchero R. Treatment of refractory recurrent pericarditis. J Cardiovasc Med. 2007;8:748–753.

Key Words: diagnosis ■ etiology ■ disease management ■ pericarditis ■ pericardium